ssamonias. FCC RADIO TEST REPORT Report No. :FG050515B

LTE Band 38
Lowest Channel / 15MHz / 64QAM Lowest Channel / 20MHz / 64QAM

o o
Ref Level 30.00 cbm  Offset 12,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Moede Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 ™M1[1] 13.90 dBm)
- 2.57222 - 2.5849950 GHz]
I R Occ B 13966635367 MHz N ?‘ 17.902097902 MHz
o A T ~ 2 1 e -~ A ~
N LR ] T 10 ot S EUPREYNYL S b
. [ = s ‘ !
a o T
/ | \
10 df -10 d + T
| / ‘
20d i 20d 4
) | |
AR A ST B b e e L N
¥
40 df -40 di “
50 df 50 d
60 d -60 di
CF 2.5775 GHz 1001 pts Span 40,0 MHz CF 2.50 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.572235 GHz 15.05 dam ML 2,584995 GHz 13.90 dam
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2.545 GHz 2.564 GHz 1.000 MHz 2.56344 GHz -37.27 dém -12.27 d& 2.615 GHz 2.620 GHz 100.000 kHz 2.61966 GHz 22.16 dBm -7.84 db
2.564 GHz 2.565 GHz 1.000 MHz 2.56499 GHz -35.17 dém -22.17 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62001 GHz -16.17 dBm -6.17 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56891 GHz -24.48 dém 2.621 GHz 2.625 GHz 1.000 MHz 2.62100 GHz -23.09 dBm -13.00 de
2.569 GHz 2.570 GHz 100.000 kHz 2.57000 GHz -14.72 dBm 2,625 GHz 2,626 GHz 1,000 MHz 262511 GHz -30.91 dBm -17.91 de
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2.545 GHz 2.564 GHz 1.000 MHz 2.56278 GHz -33.78 dém -8.78 dB 2.615 GHz 2.620 GHz 100.000 kHz 2.61877 GHz 9.26 dBm -20.74 dB
2.564 GHz 2.565 GHz 1.000 MHz 255480 GHz -33.77 dm -20.77 dB 2.620 GHz 2.621 GHz 100.000 kHz 262001 GHz -25.86 dBm -15.96 db
2565 GHz 2.569 GHz 1.000 MHz 256862 GHz -25.03 dém -15.03 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62103 GHz -27.31 dBm -17.31 d8
2.560 GHz 2.570 GHz 100.000 kHz 2.56999 GHz -24.81 dBm -14.81 dB 5 655 GHe 3 696 GH2 1.000 M2 2.69544 GHz 33,30 dbm 50,30 dB
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LTE Band 38 / 5MHz / 16QAM
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2,545 GHz 2.564 GHz 1.000 MHz 2.56231 GHz -37.36 dBm -12.36 dB 2,615 GHz 2.620 GHz 100.000 kHz 2.61966 GHz 21.61 dém -8.39 db
2.564 GHz 2.5685 GHz 1.000 MHz 2,56500 GHz -35.99 dém -22.09 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62001 GHz -16.49 dBm -6.49 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56896 GHz -24.87 d&m -14.87 d8 2,621 GHz 2.625 GHz 1,000 MHz 2.62106 GHz -24.15 dBm -14.15 dB
2,569 GHz 2.570 GHz 100.000 kHz 2.56958 GHz -16.27 dBm 2,625 GHz 2.626 GHz 1,000 MHz 2.62578 GHz -34.34 dBm -21.34 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57038 GHz 21.42 dBm 2.626 GHz 2.645 GHz 1.000 MHz 2.62701 GHz -36.42 dbm -11.42 db
—
\
) (| 2
Date: 24.JUL.2020 00:57:09

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum mr || Spectrum

Ref Level 30.00 dBm  Offset 16.40 dB Mode Auto Sweep Ref Level 30.00 d&m  Offset 16.40 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit ¢heck PARS | SPURIGUECHBEKARS_ PABS
0 dblfe_$EURIOUS }INE_ABS PABS 20 chife_$PURIOUS LINE_ABS PASS
10 dBm 10 dBm
ode [ dem
-10 dam F10 dBm

il

SPURIOUS_LINE_ABS 20 dem T

J
<30 dem M J -30 dem {
PETARs s} TR d \ )

7 dodati |
-40 dBm z
-50 dem -50 dBm
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz ||| start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.564 GHz 1.000 MHz 2.56364 GHz -33.11 dBm -B.11 dB 2.615 GHz 2.620 GHz 100.000 kHz 2.61856 GHz 8.07 dBm -21.93 dB
2.564 GHz 2.565 GHz 1.000 MHz 256488 GHz -31.86 dBm -18.86 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62001 GHz -27.96 dBm -17.96 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56853 GHz -24.27 dém -14.27 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62100 GHz -20.62 dbm -19.62 dB
2,569 GHz 2.570 GHz 100.000 kHz 2.56957 GHz -26.87 dBm -16.87 dB 2.625 GHz 2.626 GHz 1,000 MHz 2.62530 GHz 233.32 dBm -20.32 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57092 GHz £.00 dBm -22.00 d& 2.626 GHz 2.645 GHz 1.000 MHz 2.62687 GHz -33.23 dBm -8.23 dB
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LTE Band 38/5MHz /64QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

Spectrur x| spectrum
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2.545 Gz 2,564 GHp 1.000 MHg 255892 GHz -35.43 dBm -10.43 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61966 GHz 20.70 dbrm -9.30 de
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2.565 GHz 2.569 GHz 1.000 MHz 2.56856 GHz -27.61 dém -17.61 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62102 GHz -24.30 dbm ~14.30 db
2.569 GHz 2.570 GHz 100,000 kHz 2.57000 GHz -19.26 dBm 2.625 Gz 2.626 GHz 1,000 MHz 2,62587 GHz -33.31 dbm -20.31 dB
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2.545 GHz 2.564 GHz 1.000 MHz 2.56391 GHz -32.71 dBm -7.71dB 2.615 GHz 2.620 GHz 100.000 kHz 2.61653 GHz .99 dbm -23.01 db
2.564 GHz 2.565 GHz 1.000 MHz 2.56459 GHz -31.41 dém -18.41 d8 2.620 GHz 2.621 GHz 100.000 kHz 2.62000 GHz -27.55 dBm -17.55 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56884 GHz -25.73 dém -15.73 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62165 GHz -29.08 dBm -19.08 d&
2.560 GHz 2.570 GHz 100.000 kHz 2.56999 GHz -27.94 dBm -17.54 dB 5 625 GH= 2626 GHz 1,000 MHz 260593 GHe 33,36 dbm 50,36 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57306 GHz 7.25 dem -22.75 d8 2,626 GHz 2.645 GHz 1.000 MHz 2.62601 GHz -35.09 dbm -10.09 dBb
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LTE Band 38/ 10MHz / QPSK
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2.545 GHz 2.560 GHz 1.000 MHz 2.55557 GHz -34.85 dBm -9.99 d8 2.610 GHz 2.620 GHz 100.000 kHz 2.61942 GHz 22.23 dBm -7.77 db
2.560 GHz 2.565 GHz 1.000 MHz 2.56022 GHz -31.33 dém -18.33 dB 2.620 GHz 2.621 GHz 200.000 kHz 2.62003 GHz -18.40 dBm -9.40 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56648 GHz -28.54 dBm -18.54 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62104 GHz -25.45 dBm -15.45 dB
2.569 GHz 2.570 GHz 200,000 kHz 2.57000 GHz -15.17 dBm -9.17 dB 2,625 GHz 2.630 GHz 1,000 MHz 2,62541 GHz -33.56 dBm -20.56 dB
2.570 GHz 2.560 GHz 100.000 kHz 2.57060 GHz 23.10 dem -6.90 d& 2,630 GHz 2.645 GHz 1.000 MHz 2.63190 GHz -37.01 dbm -12.01 dB
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2.545 GHz 2.560 GHz 1.000 MHz 2.55927 GHz -34.38 dBm -9.38 d& 2.610 GHz 2.620 GHz 100.000 kHz 2.61246 GHz 6.18 dBm -23.82 db
2.560 GHz 2.565 GHz 1.000 MHz 2.56348 GHz -20.71 dém -16.71 dB 2.620 GHz 2.621 GHz 200.000 kHz 2.62001 GHz -29.65 dBm -19.65 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56616 GHz -28.96 d&m -18.96 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62162 GHz -27.39 dbm -17.39 de
2.560 GHz 2.570 GHz 200.000 kHz 2.57000 GHz -29.26 dBm -19.26 dB 5 625 GH= 2,630 GHz 1,000 MHz 2 62500 GHe 30,92 dbm S17.97 dB
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LTE Band 38/ 10MHz / 16QAM
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2.545 GHz 2.560 GHz 1.000 MHz 2.55674 GHz -33.46 dBm -8.46 dB 2.610 GHz 2.620 GHz 100.000 kHz 2.61941 GHz 22.10 dBm -7.90 db
2.560 GHz 2.565 GHz 1.000 MHz 2,56020 GHz -34.08 dém -21.08 dB 2.620 GHz 2.621 GHz 200.000 kHz 2.62000 GHz -20.43 dBm -10.43 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56886 GHz -30.72 dém -20.72 dé 2.621 GHz 2.625 GHz 1.000 MHz 2.62109 GHz -25.38 dBm -15.38 dB
2,569 GHz 2.570 GHz 200,000 kHz 2.57000 GHz -18.64 dBm -8.64 dB 2.625 GHz 2.630 GHz 1,000 MHz 2.62745 GHz 234.20 dBm 21,29 db
2.570 GHz 2.560 GHz 100.000 kHz 2.57056 GHz 21.21 deém -8.69 d& 2,630 GHz 2.645 GHz 1.000 MHz 2.63274 GHz -39.29 dbm -14.29 dB
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2.545 GHz 2.560 GHz 1.000 MHz 2.55825 GHz -34.50 dBm -9.50 d8 2.610 GHz 2.620 GHz 100.000 kHz 2.61844 GHz 5.47 dBm -24.53 dB
2.560 GHz 2.565 GHz 1.000 MHz 2,56495 GHz -26.98 dém -15.98 dB 2.620 GHz 2.621 GHz 200.000 kHz 2.62002 GHz -31.30 dBm -21.30 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56756 GHz -27.94 d&m -17.94 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62320 GHz -28.56 dBm -18.56 dB
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LTE Band 38/20MHz / 64QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum x| spectrum

Ref Level 30.00 dBm  Offset 16.40 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 16.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 vgPuwr
Limit §heck PABS | SPURIGNE CHNEKABS PARS
on dhlpe_$PURIOUS LINE ABS PASS 20 dblfe _$PURIOUS LINE ABS PASS,
10 dem ﬂ 10dBm ’1

0 dB

0 dBm

\ l
-10 dBm ‘H -10 dBm *.‘l \
L \

SPURIOUS,_ LINE_ABS J -20 dem [
-30 dBm - it i -30 dBm H
Sttt MM - iI 40 dem ” i\“ h W ﬂ]{ IV I e
50 dam ~ — ,._4L' ‘l - 150 ke L
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.59 GHz | (| start 2.6 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | _Powerabs |  atimit Rangelow | RangeUp | RBW | Frequency | Powerabs |  aAlimit |
2.545 GHz 2.550 GHz 1.000 MHz 2.54751 GHz -40.33 dBm -15.33 dB 2.600 GHz 2.620 GHz 100.000 kHz 2.61894 GHz 20.84 dBm -9.16 dB
2.550 GHz 2.565 GHz 1.000 MHz 256297 GHz -34.07 dém -21.07 d& 2.620 GHz 2.621 GHz 500.000 kHz 2.62005 GHz -20.84 dBm -10.94 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56873 GHz -21.54 d&m -11.54 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62107 GHz -23.43 dbm -13.43 de
2.560 GHz 2.570 GHz 500.000 kHz 2.56996 GHz -18.13 dBm -8.13 dB 5 625 GH= 2,640 GHz 1,000 MHz 2 6056 GHe 37,60 dbm 1960 dB
2.570 GHz 2.590 GHz 100.000 kHz 2.57112 GHz 18.19 dém -11.81 dB .640 GHz 2.645 GH2 1,000 MH2 264304 GHz -40.29 dBm 1529 dB
T
) i )
24.JUL.2020 01:31:30

Lowest Band Edge / Full RB Highest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 16,40 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.40 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvaPwr [@1 avoPwr
Limit §heck PABS [ SPURIGUE GHEEKABS_ PARS
o0 HEFJH sPURIOUS ) INE_ABS PASS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dBm 10 dBm
0de ; A ik 08 IRV YOSRN ST
f- L e w..w T W
-10 dem T l — Il -10 dem '
SPURIOUS_LINE_ABS \L 50 dém ‘ I
-30 dBm = % " -p0 dem n
1 40 dBm |
-50 dBm -50 dBm
-60 dBm -60 dem
Start 2.545 GHz 10005 pts Stop 2.59 GHz ||| Start 2.6 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2546 GHz £.550 GHz 1.000 MHz 254953 GHz 36,11 dbm Zil1lde 2,600 GHz 2.620 GHz 100.000 kHz 2,60556 GHz 1.40 dém -28.60 db
2.550 GHz 2.565 GHz 1.000 MHz 2.56281 GHz -29.41 dBm -16.41 db 2.620 GHz 2.621 GHz 500.000 kHz 262001 GHz -33.60 dBm -23.60 db
2565 GHz 2.569 GHz 1.000 MHz 256762 GHz -28.94 dBm -18.94 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62283 GHz -32.43 dBm -22.43 dB
2.569 GHz 2.570 GHz 500,000 kHz 2.56999 GHz -30.23 dBm -20.29 dB 5 655 GHe 3 640 GH2 1,000 Mz 2.69668 GHz 32.10 B 151008
2.570 GHz 2.590 GHz 100.000 kHz 2.58237 GHz 1.61 dém -28.39 d& 2.640 GHz 2.645 GHz 1.000 MHz 2.64000 GHz -37.82 dbm -12.82 dB
Y
I it i
Date: 24.JUL.2020 01:32:01
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG050515B

Conducted Spurious Emission

LTE Band 38 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pect pect
Ref Level 0.00 dBm  Offset 16.40 dB Mode Auto Sweep Ref Level 0.00 d8m  Offset 16,40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
(@1 AvgPwr @1 AvgPwr
Limit fheck PAES Limit Gheck PAES
-10 dBP—BRURIOUE L INE ARG nabs .10 ddne—bRURIoUE - INE—ABE] PaBS
LINE_ABS_
e M A
40 dBm =
50 dBm
-50 dBm
-70 dBm -70 dBm
-80 dBm -80d
-90 dBm a0 dB
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Range Low Range Up RBW Frequency |  Powerabs | ALimit Rangelow | Rangeup | REBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 923,65067 MHz -41.89 dém -16.80 de 30.000 MHz 1.000 GHz 1.000 MHz 998,30335 MHz -41.96 dBm -16.96 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.50758 GHz -40.86 dam -15.86 dB 1.000 GHz 2.550 GHz 1.000 MHz 2.47697 GHz -40.81 dém -15.91 dg
2.640 GHz 3.000 GHz 1.000 MHz 2.99667 GHz -40.90 dBm -15.90 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.96447 GHz -40.82 dBm -15.82 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.90126 GHz -26.75 dém -11.75 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.09475 GHz -36.70 dBm -11.70 d&
7.000 GHz 10.000 GHz 1.000 MHz 7.00025 GHz -37.33 dém -12.33 dB 7.000 GHz 10.000 GHz 1.000 MHz 9.24488 GHz -37.32 dém -12.32 d&
10.000 GHz 14.000 GHz 1.000 MHz 13.92026 GHz -36.04 dBm -11.04 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.91626 GHz -36.12 dBm -11.12 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.78153 GHz -33.65 dém -8.65 dB 14.000 GHz 18.000 GHz 1.000 MHz 15.78953 GHz -23.54 dem -8.54 d&
18.000 GHz 27.000 GHz 1.000 MHz 19.67016 GHz -34.31 dBm -5.31 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.72615 GHz -34.24 dBm -5.24 dB
-~ -
L L J - L JU J -
Date: 31.JUL.2020 23:

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0.00 dBm  Offset 16,40 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 1640 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
1 AvgPwr @1 AvgPwr
Limit ¢heck PAES Limit Gheck PABS
-10 dErp—pRuRious bive ans | N nusious bue ans | PARE
-20 dBém
Nasa I e .
A dBm e
|t
50 dBm
60 dBm
70 dém -70 dm
-80 dBm -80 d
90 dBm 00 d8
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Range low | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 942.07146 MHz ~41.64 dBm “16.64 dB 30.000 MHz 1.000 GHz 1.000 MHz 976.07401 MHz ~41.94 dBm -16.04 dB
1.000 GHz 2.580 GHz 1.000 MHz 2.49325 GHz -40.63 deém -15.63 dB 1.000 GHz 2.550 GHz 1.000 MHz 2.49441 GHz -40.76 dém -15.76 d&
2.640 GHz 3.000 GHz 1.000 MHz 2.97436 GHz -40.88 dBm -15.88 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.95169 GHz -40.74 dBm -15.74 dB
3.000 GHz 7.000 GHz 1.000 MHz £.91226 GHz -36.85 dém -11.85 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.09325 GHz -36.63 dBm -11.63 d&
7.000 GHz 10.000 GHz 1.000 MHz 7.99858 GHz -37.34 dém -12.34 B 7.000 GHz 10.000 GHz 1.000 MHz 8.01158 GHz -37.24 dém -12.24 dé
10.000 GHz 14.000 GHz 1.000 MHz 13.91876 GHz -35.93 dBm -10.93 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.89726 GHz -35.92 dBm -10.92 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.60580 GHz -33.59 dém -8.59 dB 14.000 GHz 18.000 GHz 1.000 MHz 15.78803 GHz -33.52 dem -8.52 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.70066 GHz -34.00 dém -5.00 dB 16.000 GHz 27.000 GHz 1.000 MHz 20.31512 GHz -34.10 dém -9.10 dB
- aeg
L ] ) L JU J L
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG050515B

LTE Band 38 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

JL

LJUL. 2020

oo
Ref Level 0.00 dBm  Offset 16.40 dB Mode Auto Sweep Ref Level 0.00 d8m  Offset 16,40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
(@1 AvgPwr @1 AvgPwr
Limit fheck PAES Limit Gheck PAES
-10 dBP—BRURIOUE L INE ARG nabs .10 ddne—bRURIoUE - INE—ABE] PaBS
-20 dem 20 d8
[ SPURTOUS_L| [ SPURIOUS_LI
M N FYI i
ImitEEiE i
50 dBm 50 dB
-50 dBm -50 dBm
-70 dBm -70 dBm
-80 dBm -80d
-90 dBm -90 dB
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | REBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 95467516 MHz -41.85 dém -16.85 de 30.000 MHz 1.000 GHz 1.000 MHz 950,03793 MHz -42.03 dBm -17.03 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.52888 GHz -40.81 dam -15.91 dB 1.000 GHz 2.550 GHz 1.000 MHz 2.50980 GHz -40.80 dém -15.90 dg
2.640 GHz 3.000 GHz 1.000 MHz 2.94306 GHz -40.92 dBm -15.92 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.95673 GHz -40.58 dBm -15.58 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.95326 GHz -26.74 dém -11.74 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91776 GHz -36.60 dBm -11.60 d&
7.000 GHz 10.000 GHz 1.000 MHz 7.98555 GHz -37.33 dém -12.33 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.99558 GHz -37.31 dém -12.31 d8
10.000 GHz 14.000 GHz 1.000 MHz 10.63967 GHz -36.01 dBm -11.01 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.91976 GHz -35.95 dBm -10.95 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.87977 GHz -33.70 deém -8.70 dB 14.000 GHz 18.000 GHz 1.000 MHz 17.60530 GHz -23.75 dem -8.75 d&
18.000 GHz 27.000 GHz 1.000 MHz 20.34662 GHz -34.30 dBm -5.30 dB 18.000 GHz 27.000 GHz 1.000 MHz 20.29162 GHz -34.28 dBm -5.28 dB
-~ -
[ ]

Dates

LTE Band 38/ 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

JL

LJUL.

2020

] o» P ] o
Ref Level 0.00 dBm  Offset 16.40 dB Mode Auto Sweep Ref Level 0.00 d8m  Offset 16,40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
(@1 AvgPwr @1 AvgPwr
Limit fheck PAES Limit Gheck PAES
-10 dBP—BRURIOUE L INE ARG nabs .10 ddne—bRURIoUE - INE—ABE] PaBS
-20 dem 20 d8
e e ‘ Nade -
40,080 N, -40 dBm s, —
50 dBm 50 dB
-50 dBm -50 dBm
-70 dBm -70 dBm
-80 dBm -80d
-90 dBm -90 dB
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | REBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 952,25137 MHz -41.81 dém -16.81 de 30.000 MHz 1.000 GHz 1.000 MHz 904.74513 MHz -41.76 dBm -16.76 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.50177 GHz -40.60 dam -15.60 dB 1.000 GHz 2.550 GHz 1.000 MHz 2.50177 GHz -40.83 dém -15.83 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.92939 GHz -41.03 dém -16.03 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.94522 GHz -41.00 dBm -16.00 d&
3.000 GHz 7.000 GHz 1.000 MHz 5.98525 GHz -26.77 dém -11.77 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91776 GHz -36.72 dBm -11.72 d&
7.000 GHz 10.000 GHz 1.000 MHz 8.00808 GHz -37.32 dém -12.32 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.99658 GHz -37.24 dém -12.24 dg
10.000 GHz 14.000 GHz 1.000 MHz 10.61867 GHz -35.99 dBm -10.99 dB 10.000 GHz 14.000 GHz 1.000 MHz 10.61767 GHz -35.98 dBm -10.98 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.78203 GHz -33.66 dém -8.66 dB 14.000 GHz 18.000 GHz 1.000 MHz 15.77253 GHz -23.61 dem -8.61 de&
18.000 GHz 27.000 GHz 1.000 MHz 19.73065 GHz -34.08 dBm -5.08 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.69766 GHz -34.21 dBm -5.21 dB
-~ -
) e

L
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG050515B

LTE Band 38 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

pectri

Ref Level 0.00 dem Offset 16.40 de

Mode Auto Sweep

pec

Offset

Ref Level 0.00 dBm Mode suto Sweep

Date:

SGL Count 100/100 SGL Count 100/100
@1 Avgpwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PARS
10 dBTP—FRURIGUS e —ABS— n 10 dBTP—pRUREOUB | VE—ABE A
-20 dB
| SPURIOUS. L
. s s, T o~ N
ci0dan 0.8 s S
-50 dB -50 dB
-60 dBm -60 dBm
-70 dBm -70 dBm
-80 di -80 di
a0 da <90 dB
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RongeUp | RBW Frequency |  Power Abs ALimit Range Low Range Up | RBW Frequency Power Abs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 92849825 MHz -41.82 dBm -16.82 dB 30.000 MHz 1.000 GHz 1.000 MHz 935.28486 MHz -41.93 dém -16.93 dB
1.000 GHz 2,550 GHz 1,000 MHz 2.52075 GHz -40.94 dém -15.94 dB 1.000 GHz 2.550 GHz 1.000 MHz 2.51378 GHz -40.67 dém -15.67 dB
2.640 GHz 3.000 GHz 1,000 MHz 295997 GHz -40.77 dBm -15.77 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.96627 GHz -40.88 dBm -15.88 dB
3.000 GHz 7.000 GHz 1,000 MHz 6,98775 GHz -36.75 dBm -11.75 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91776 GHz -36.65 dém -11.65 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.23788 GHz -37.10 dém -12.10 dB 7.000 GHz 10.000 GHz 1.000 MHz B8.00058 GHz -37.33 dém -12.33 dB
10.000 GHz 14,000 GHz 1,000 MHz 1389676 GHz -36.00 dBm -11.00 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.90726 GHz -35.98 dém -10.98 dB
14.000 GHz 18,000 GHz 1,000 MHz 17,88276 GHz -33.72 dém -8.72 de 14.000 GHz 18.000 GHz 1,000 MHz 15,78403 GHz -33.60 deém -8.60 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.71215 GHz -34.32 dBm -9.32 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.73165 GHz -34.12 dém -9.12 dB
J J e

Highest Channel / QPSK

Highest Channel / 16QAM

[Spectrum |

pec

Ref Level 0.00 dBm  Offset 16.40 dB Mode Auto Sweep Ref Level 0.00 dem  Offset Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAB! Limit §heck PARS
.10 ddre—bRuRious—veE—ABe] n .10 ddrP—pRURIOUS | INE_ABE] A
-20d8 -20d8
" Y A - rtn N o e
50 dB 50 dB
-60 dBm -60 dBm
-70 dBm -70 dBm
-80d -80d
90 dB 90 dB
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 979.39780 MHz ~41.90 dBm ~16.90 dB 30.000 MHz 1.000 GHz 1.000 MHz 960.00750 MHz -41.87 dém -16.87 de
1.000 GHz 2,550 GHz 1,000 MHz 2,52772 GHz -40.87 dBm -15.87 db 1.000 GHz 2,550 GHz 1.000 MHz 2.52153 GHz -40.83 dam -15.83 dB
2.640 GHz 3,000 GHz 1,000 MHz 2,94468 GHz -40.99 dBm -15.99 dB 2.640 GHz 3.000 GHz 1.000 MHz 2,97544 GHz -40.83 dBm -15.83 dB
32,000 GHz 7,000 GHz 1,000 MHz 699375 GHz -36.70 dBm -11.70 d& 3.000 GHz 7.000 GHz 1,000 MHz 6,02076 GHz -36.71 dém -11.71 dB
7.000 GHz 10.000 GHz 1,000 MHz .24388 GHz -37.21 dBm -12.21 db 7.000 GHz 10.000 GHz 1.000 MHz 8.00858 GHz -37.41 dBm -12.41 dB
10.000 GHz 14,000 GHz 1,000 MHz 13.95276 GHz -36.03 dBm -11.03 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.90576 GHz -36.08 dBm -11.08 dB
14.000 GHz 18,000 GHz 1,000 MHz 15,78653 GHz -33.61 dém -8.61 dB 14.000 GHz 18,000 GHz 1,000 MHz 15.77653 GHz -33.66 dém -8.66 dB
18.000 GHz 27.000 GHz 1,000 MHz 1571315 GHz -34.16 dBm -5.16 dB 18.000 GHz 27.000 GHz 1.000 MHz 15.71315 GHz -34.30 dBm -5.30 dB
J ( J1 J L ).
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG050515B

LTE Band 38/ 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectri

pec

Ref Level 0.00 dem Offset 16.40 de Mode Auto Sweep Ref Level 0.00 dBm  Offset Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PARS
10 dBTP—FRURIGUS e —ABS— n 10 dBTP—pRUREOUB | VE—ABE A
-20 dB
| SPURIOUS. L
A o e
s 0.dam ey
50 dB -50 dB
-60 dBm -60 dBm
-70 dBm -70 dBm
-80 di -80 di
a0 da <90 dB
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RongeUp | RBW Frequency |  Power Abs ALimit Range Low Range Up | RBW Frequency Power Abs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 966.79410 MHz -41.68 dBm -16.68 dB 30.000 MHz 1.000 GHz 1.000 MHz 990.06247 MHz -41.82 dBm -16.82 dB
1.000 GHz 2,550 GHz 1,000 MHz 2,54245 GHz -40.74 dém -15.74 dB 1.000 GHz 2.550 GHz 1.000 MHz 2.54826 GHz -40.11 dém -15.11 dB
2.640 GHz 3.000 GHz 1,000 MHz 2.94594 GHz -40.70 dBm -15.70 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.98066 GHz -40.78 dBm -15.78 dB
3.000 GHz 7.000 GHz 1,000 MHz 6,99825 GHz -36.61 dBm -11.61 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94626 GHz -36.55 dém -11.55 dB
7.000 GHz 10.000 GHz 1.000 MHz 7.99658 GHz -37.30 dém -12.30 dB 7.000 GHz 10.000 GHz 1.000 MHz B8.00258 GHz -37.24 dém -12.24 dB
10.000 GHz 14,000 GHz 1,000 MHz 1390626 GHz -36.05 dBm -11.05 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.94276 GHz -36.06 dBm -11.06 dB
14.000 GHz 18,000 GHz 1,000 MHz 1576753 GHz -33.65 dém -8.65 dB 14.000 GHz 18,000 GHz 1,000 MHz 15,78303 GHz -33.48 dém -8.48 dB
18.000 GHz 27.000 GHz 1.000 MHz 19 69666 GHz -33.93 dém -8.93 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.72115 GHz -34.14 dém -9.14 dB
( i J ( J1 J e

Date:

Middle Channel / QPSK

Middle Channel / 16QAM

e - pec
Ref Level 0.00 dBm  Offset 16.40 dB Mode Auto Sweep Ref Level 0.00 dem  Offset Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAB! Limit §heck PARS
.10 ddre—bRuRious—veE—ABe] n .10 ddrP—pRURIOUS | INE_ABE] A
-20d8 -20d8
e, — o o ——
PR - o~ WP\ . e, it
.50 dB 50 dB
-60 dBm -60 dBm
-70 dBm -70 dBm
-80d -80d
90 dB 90 dB
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 974.06547 MHz ~41.51 dBm -16.51 dB 30.000 MHz 1.000 GHz 1.000 MHz 922,68116 MHz -41.94 dBm -16.94 de
1.000 GHz 2,550 GHz 1,000 MHz 2,51455 GHz -40.65 dBm -15.65 db 1.000 GHz 2,550 GHz 1.000 MHz 251571 GHz -40.64 dam -15.64 dB
2.640 GHz 3,000 GHz 1,000 MHz 2,99523 GHz -41.10 dBm -16.10 dB 2.640 GHz 3.000 GHz 1.000 MHz 2,92687 GHz -40.97 dBm -15.97 dB
32,000 GHz 7,000 GHz 1,000 MHz 692726 GHz -36.51 dBm -11.51 d 3.000 GHz 7.000 GHz 1,000 MHz 596188 GHz -36.56 dém -11.56 dB
7.000 GHz 10.000 GHz 1,000 MHz 9.23088 GHz -37.34 dBm -12.34 db 7.000 GHz 10.000 GHz 1.000 MHz 7.95708 GHz -37.20 dBm -12.20 dB
10.000 GHz 14,000 GHz 1,000 MHz 10.59118 GHz -35.99 dBm -10.99 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.89176 GHz -35.90 dBm -10.90 dB
14.000 GHz 18,000 GHz 1,000 MHz 15,79303 GHz -33.67 dém -8.67 dB 14.000 GHz 18,000 GHz 1,000 MHz 17.89176 GHz -33.60 dém -8.60 dB
18.000 GHz 27.000 GHz 1,000 MHz 1570716 GHz -34.35 dBm -5.35 dB 18.000 GHz 27.000 GHz 1.000 MHz 15.71315 GHz -34.26 dBm -5.26 dB
( i J ( J1 J L ).
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG050515B

LTE Band 38/ 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

pectri

Ref Level 0.00 dem Offset 16.40 de
SGL Count 100/100

Mode Auto Sweep

pec

Ref Level 0.00 dBm
SGL Count 100/100

Offset Mode Auto Sweep

@1 Avgpwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PARS
10 dBTP—FRURIGUS e —ABS— n 10 dBTP—pRUREOUB | VE—ABE A
-20 dB
| SPURIOUS. L
_ Y - M
40 e e, et -40, dBm et vt
50 dB -50 dB
-60 dBm -60 dBm
-70 dBm -70 dBm
-80 di -80 di
<90 dB <90 dB
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RongeUp | RBW Frequency |  PowerAbs | ALimit Rangelow | RangeUp | RBW Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 912.01649 MHz -41.82 dBm -16.82 dB 30.000 MHz 1.000 GHz 1.000 MHz 989.57771 MHz -41.74 dBm -16.74 dB
1.000 GHz 2,550 GHz 1,000 MHz 2,52346 GHz -40.96 dém -15.96 dB 1.000 GHz 2.550 GHz 1.000 MHz 2.50409 GHz -40.85 dém -15.85 dB
2.640 GHz 3.000 GHz 1,000 MHz 2,97238 GHz -40.94 dBm -15.94 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.93658 GHz -40.83 dBm -15.83 dB
3.000 GHz 7.000 GHz 1,000 MHz 6,99025 GHz -36.60 dBm -11.60 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94226 GHz -36.56 dBm -11.56 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.22338 GHz -37.35 dém -12.35 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.98409 GHz -37.36 dém -12.36 dB
10.000 GHz 14,000 GHz 1,000 MHz 1061117 GHz -36.04 dBm -11.04 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.92726 GHz -36.12 dBm -11.12 dB
14.000 GHz 18,000 GHz 1,000 MHz 1789876 GHz -33.68 dém -8.62 dB 14.000 GHz 18.000 GHz 1,000 MHz 15,83052 GHz -33.71 deém -8.71 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.37012 GHz -34.16 dém -9.16 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.71215 GHz -34.19 dém -9.19 dB
( i J ( J1 J e
Data: 1.AUG.2020 00:

00:01

LTE Band 38/ 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

.‘ @|(= ]
Ref Level 0.00 dém Offset 16.40 d@ Mode Auto Sweep Ref Level 0.00 dém Offset 16.40 d& Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr @1 AvgPwr
Limit §heck PABS Limit §heck Pafs
G AURIOUS | INE— AR S n 10 ddmP—HRURIOUS | IME_ARE-] a
L A -~ " o M
=70 dBm: -70 dBm
-80 di -80 di
-90 dB -90 dB
Start 30.0 MHz 26008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts S[lm 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 926.55922 MHz -41.77 dBm -16.77 dB 30.000 MHz 1.000 GHz 1,000 MHz 936.25437 MHz -41,94 dBém -16.94 dB
1.000 GHz 2,550 GHz 1,000 MHz 2,54477 GHz -40.83 dém -15.83 db 1.000 GHz 2,550 GHz 1.000 MHz 2,50022 GHz -40.94 dém -15.84 de
2.640 GHz 3.000 GHz 1.000 MHz 2.97616 GHz -40.94 dBm -15.94 db 2.640 GHz 3.000 GHz 1.000 MHz 2.97310 GHz -40.98 dBm -15.98 dB
3.000 GHz 7.000 GHz 1,000 MHz 5.08436 GHz -36.71 dBm -11.71 dB 3.000 GHz 7.000 GHz 1,000 MHz 5.91889 GHz -36.45 dBém -11.45 dB
7.000 GHz 10.000 GHz 1.000 MHz 7.99808 GHz -37.34 dBm -12.34 dB 7.000 GHz 10.000 GHz 1.000 MHz 8.00808 GHz -37.30 d&ém -12.30 dB
10.000 GHz 14,000 GHz 1.000 MHz 1393176 GHz -36.12 dBm -11.12 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.90826 GHz -35.85 dBm -10.85 dB
14.000 GHz 18,000 GHz 1,000 MHz 15.77303 GHz -33.52 dém -8.52 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.62230 GHz -33.76 dém -8.76 dB
18.000 GHz 27.000 GHz 1,000 MHz 1969566 GHz -34.42 dBm -9.42 dB 18.000 GHz 27.000 GHz 1.000 MHz 20.30362 GHz -34.00 d&ém -9.00 dB
( i ) ( J1 J L -
Data: 1.AUG.2020 00:05:58 Data: 1.AUG.2020

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG050515B

LTE Band 38 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

pectri

Ref Level 0.00 dem Offset 16.40 de
SGL Count 100/100

Mode Auto Sweep

pectr

Ref Level 0.00 dBm
SGL Count 100/100

Offset

Mode Auto Sweep

@1 Avgpwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PARS
10 dBTP—FRURIGUS e —ABS— n 10 dBTP—pRUREOUB | VE—ABE A
-20 dB
| SPURIOUS. L
Nupmrosionn, N Y N o~
gdem e 40 dar =t
50 dB -50 dB
-60 dBm -60 dBm
-70 dBm -70 dBm
-80 di -80 di
a0 da <90 dB
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RongeUp | RBW Frequency |  PowerAbs | ALimit Rangelow | RangeUp | RBW Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 932.37631 MHz -41.71 dBm -16.71 dB 30.000 MHz 1.000 GHz 1.000 MHz 976.97401 MHz -41.74 dBm -16.74 dB
1.000 GHz 2,550 GHz 1,000 MHz 2.52927 GHz -40.85 dém -15.85 dB 1.000 GHz 2.550 GHz 1.000 MHz 2.51417 GHz -40.85 dém -15.85 dB
2.640 GHz 3.000 GHz 1,000 MHz 295547 GHz -40.96 dBm -15.96 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.97472 GHz -40.84 dBm -15.84 dB
3.000 GHz 7.000 GHz 1,000 MHz 6,92076 GHz -36.64 dBm -11.64 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91776 GHz -36.51 dém -11.51 dB
7.000 GHz 10.000 GHz 1.000 MHz 7.99858 GHz -37.26 dbm -12.26 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.00175 GHz -37.34 dém -12.34 dB
10.000 GHz 14,000 GHz 1,000 MHz 1062467 GHz -36.05 dBm -11.05 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.91676 GHz -35.94 dBm -10.94 dB
14.000 GHz 18,000 GHz 1,000 MHz 1578753 GHz -33.60 dém -8.60 dB 14.000 GHz 18.000 GHz 1,000 MHz 17,80376 GHz -33.72 deém -8.72 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.69116 GHz -34.28 dBm -9.28 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.72515 GHz -34.26 dém -9.26 dB
( i J ( J1 J e
Data: 1.AUG.2020 00:

Highest Channel / QPSK

Highest Channel / 16QAM

- l o pec l u:l:tl
Ref Level 0.00 dBm  Offset 16.40 dB Mode Auto Sweep Ref Level 0.00 dem  Offset Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAB! Limit §heck PARS
.10 ddre—bRuRious—veE—ABe] n .10 ddrP—pRURIOUS | INE_ABE] A
-20d8 -20d8
st i ot -40.dBm i SR ~ da
m
50 dB 50 dB
-60 dBm -60 dBm
-70 dBm -70 dBm
-80d -80d
90 dB 90 dB
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Range Low Range Up | RBW | Frequency Power Abs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 978.91304 MHz ~41.84 dBm -16.84 db 30.000 MHz 1.000 GHz 1.000 MHz 987.15392 MHz -41.96 dBm -16.96 de
1.000 GHz 2,550 GHz 1,000 MHz 2,48576 GHz -40.69 dBm -15.69 db 1.000 GHz 2,550 GHz 1.000 MHz 2,48944 GHz -40.91 dBm -15.91 de
2.640 GHz 3,000 GHz 1,000 MHz 2,96411 GHz -40.76 dBm -15.76 dB 2.640 GHz 3.000 GHz 1.000 MHz 2,95223 GHz -40.93 dBm -15.93 dB
32,000 GHz 7,000 GHz 1,000 MHz 698825 GHz -36.70 dBm -11.70 d& 3.000 GHz 7.000 GHz 1,000 MHz 604476 GHz -36.76 dBm -11.76 dB
7.000 GHz 10.000 GHz 1,000 MHz £.00308 GHz -37.09 dBm -12.08 db 7.000 GHz 10.000 GHz 1.000 MHz 8.01158 GHz -37.16 dBm -12.16 dB
10.000 GHz 14,000 GHz 1,000 MHz 13.90476 GHz -36.06 dBm -11.06 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.93676 GHz -36.15 dBm -11.15 dB
14.000 GHz 18,000 GHz 1,000 MHz 1577903 GHz -33.60 dém -8.69 dB 14.000 GHz 18,000 GHz 1,000 MHz 15,77903 GHz -33.54 deém -8.54 dB
18.000 GHz 27.000 GHz 1,000 MHz 1572415 GHz -34.26 dBm -5.26 dB 18.000 GHz 27.000 GHz 1.000 MHz 20.29862 GHz -34.29 dBm -5.29 dB
( i J ( J1 J L ).
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG050515B

LTE Band 38/5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

pectri - pectr m[|
Ref Level 0.00 dBm  Offset 16.40 d8 Mode Auto Sweep Ref Level 0.00 dBm  Offset Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit fheck PARS
.10 dSnP—$RURIOUS—|INE—ABE n .10 dSnEP—$ PUREOUS—INE—ABE— n.
-20 dB
| SPURIOUS_L]
e - P - e
-0 dary 40, dan—
50 ds -50 dB
-60 dBm -60 dBm
-70 dBm -70 dém
-80 d -80 d
90 dB 90 dB
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RongeUp | RBW Frequency |  Power Abs Range Low | Range Up RBW Frequency |  Powerabs |
30.000 MHz 1,000 GHz 1,000 MHz 952,73613 MHz -41.83 dBm -16.83 db 30.000 MHz 1,000 GHz 1,000 MHz 920,74213 MHz -41.67 dém -16.67 B
1.000 GHz 2,550 GHz 1,000 MHz 2,50758 GHz -40.70 dbm -15.70 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.46148 GHz -40.77 dém -15.77 dB
2.640 GHz 3.000 GHz 1,000 MHz 293586 GHz -40.96 dBm -15.96 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.95079 GHz -41.05 dBm -16.05 dB
3.000 GHz 7.000 GHz 1,000 MHz 697775 GHz -36.67 dBm -11.67 dB 3.000 GHz 7.000 GHz 1,000 MHz 6,93076 GHz -36,70 dBm -11.70 dB
7.000 GHz 10.000 GHz 1,000 MHz 8.00158 GHz -37.25 dbm -12.25 dB 7.000 GHz 10.000 GHz 1.000 MHz 9.98575 GHz -37.40 dém -12.40 dB
10.000 GHz 14,000 GHz 1,000 MHz 13,92276 GHz -36.07 dBm -11.07 dB 10.000 GHz 14.000 GHz 1.000 MHz 10.61917 GHz -36.05 dém -11.05 dB
14.000 GHz 18,000 GHz 1,000 MHz 1576703 GHz -33.79 dém -8.79 dB 14.000 GHz 18,000 GHz 1,000 MHz 17.60020 GHz -33.76 dém -8.76 dB
18.000 GHz 27.000 GHz 1.000 MHz 2000714 GHz -34.38 dbm -9.38 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.71415 GHz -34.21 dém -9.21 dB
( |0 ) ( J J -
43:5

Date:

Highest Channel / 64QAM

- l o
Ref Level 0.00 dBm  Offset 16.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PAES
.10 ddre—bRuRious—veE—ABe] n
-20d8
N, e,
1) B, —
50 dB
-60 dBm
-70 dBm
-80d
90 dB
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1,000 MHz 960.00750 MHz -42.00 dbm ~17.00 dB
1.000 GHz 2,550 GHz 1,000 MHz 2,50332 GHz -40.84 dBm -15.84 db
2.640 GHz 3,000 GHz 1,000 MHz 2,97490 GHz -40.86 dBm -15.86 dB
32,000 GHz 7,000 GHz 1,000 MHz £.01639 GHz -36.57 dBm -11.57 d&
7.000 GHz 10.000 GHz 1,000 MHz 7.98209 GHz -37.48 dBm -12.48 db
10.000 GHz 14,000 GHz 1,000 MHz 1060417 GHz -36.04 dBm -11.04 dB
14.000 GHz 18,000 GHz 1,000 MHz 17,89276 GHz -33.56 dém -8.56 dB
18.000 GHz 27.000 GHz 1,000 MHz 20.38562 GHz -34.38 dBm -5.38 dB
( |0 ) ) e
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Report No. :FG050515B

LTE Band

38/ 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Date:

pectri - pectr mI
Ref Level 0.00 dBm  Offset 16.40 d8 Mode Auto Sweep Ref Level 0.00 dBm  Offset Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit fheck PARS
.10 dSnP—$RURIOUS—|INE—ABE n .10 dSnEP—$ PUREOUS—INE—ABE— n.
-20 dB
| SPURIOUS_L]
ey A - M, P
g den s
-50 dB -50 dB
-60 dBm -60 dBm
-70 dBm -70 dém
-80 d -80 d
a0 ds 90 dB
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RongeUp | RBW | Frequency |  PowerAbs | Range Low | Range Up RBW | Frequency Power Abs |
30.000 MHz 1,000 GHz 1,000 MHz 92316592 MHz -41.68 dbm -16.68 db 30.000 MHz 1,000 GHz 1,000 MHz 983,76062 MHz -41.80 dem -16.80 dB
1.000 GHz 2,550 GHz 1,000 MHz 2,52075 GHz -40.79 dbm -15.79 dB 1.000 GHz 2,550 GHz 1.000 MHz 2,48595 GHz -40.87 dém -15.87 dB
2.640 GHz 3.000 GHz 1,000 MHz 2,94450 GHz -40.62 dBm -15.62 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.93568 GHz -40.90 dBm -15.90 dB
3.000 GHz 7.000 GHz 1,000 MHz 689326 GHz -36,47 dBm -11.47 dB 3.000 GHz 7.000 GHz 1,000 MHz 6,88726 GHz -36.80 dém -11.80 dB
7.000 GHz 10.000 GHz 1,000 MHz 7.99708 GHz -37.31 dbm -12.31 dB 7.000 GHz 10.000 GHz 1.000 MHz 9.22338 GHz -37.33 dém -12.33 dB
10.000 GHz 14,000 GHz 1,000 MHz 13,91276 GHz -36.03 dBm -11.03 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.92976 GHz -36.10 dém -11.10 dB
14.000 GHz 18,000 GHz 1,000 MHz 15,78053 GHz -33.64 dém -8.64 dB 14.000 GHz 18,000 GHz 1,000 MHz 15,78903 GHz -33.62 dém -8.62 dB
18.000 GHz 27.000 GHz 1.000 MHz 19,72415 GHz -34.36 dbm -9.36 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.71115 GHz -34.26 dam -9.26 dB
( |0 ) ( J J -

Highest Channel / 64QAM

- l o
Ref Level 0.00 dBm  Offset 16.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PAES
.10 ddre—bRuRious—veE—ABe] n
-20d8
o,
-40 dBm Sdnd i =
et
50 dB
-60 dBm
-70 dBm
-80d
90 dB
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1,000 MHz 965.33983 MHz -42.02 dbm -17.02 dB
1.000 GHz 2,550 GHz 1,000 MHz 2,53741 GHz -41.01 dBm -16.01 dB
2.640 GHz 3,000 GHz 1,000 MHz 2,94126 GHz -40.82 dBm -15.82 dB
32,000 GHz 7,000 GHz 1,000 MHz 689676 GHz -36.61 dBm -11.61 dB
7.000 GHz 10.000 GHz 1,000 MHz 8,00708 GHz -37.32 dBm -12.32 db
10.000 GHz 14,000 GHz 1,000 MHz 10.60667 GHz -36.03 dBm -11.03 dB
14.000 GHz 18,000 GHz 1,000 MHz 17,60180 GHz -33.61 dém -8.61 dB
18.000 GHz 27.000 GHz 1,000 MHz 15.73315 GHz -34.26 dBm -5.26 dB
( |0 ) b
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG050515B

LTE Band

38 / 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

pectri - pectr mI
Ref Level 0.00 dBm  Offset 16.40 d8 Mode Auto Sweep Ref Level 0.00 dBm  Offset Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit fheck PARS
.10 dSnP—$RURIOUS—|INE—ABE n .10 dSnEP—$ PUREOUS—INE—ABE— n.
-20 dB
| SPURIOUS_L]
RO R, e R
. p— — e’
-40,d8, -40 dBm
e Rl
-50 dB -50 dB
-60 dBm -60 dBm
-70 dBm -70 dém
-80 d -80 d
a0 ds 90 dB
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RongeUp | RBW Frequency |  PowerAbs | Rangelow | RangeUp | RBW Frequency |  Powerabs |
30.000 MHz 1,000 GHz 1,000 MHz 964,37031 MHz -41.40 dBm -16.40 db 30.000 MHz 1,000 GHz 1,000 MHz 928,49825 MHz -42,00 dem -17.00 dB
1.000 GHz 2,550 GHz 1,000 MHz 2,50913 GHz -40.79 dbm -15.79 dB 1.000 GHz 2,550 GHz 1.000 MHz 2,48976 GHz -40.78 dém -15.78 dB
2.640 GHz 3.000 GHz 1,000 MHz 2,95025 GHz -40.80 dBm -15.80 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.94738 GHz -40.81 dBm -15.81 dB
3.000 GHz 7.000 GHz 1,000 MHz 699575 GHz -36,57 dBm -11.57 dB 3.000 GHz 7.000 GHz 1,000 MHz 6,85077 GHz -36.65 dém -11.65 dB
7.000 GHz 10.000 GHz 1,000 MHz 7.98559 GHz -37.22 dbm -12.22 db 7.000 GHz 10.000 GHz 1.000 MHz 9.22938 GHz -37.14 dém -12.14 dB
10.000 GHz 14,000 GHz 1,000 MHz 13,92676 GHz -35.98 dBm -10.98 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.92526 GHz -36.05 dém -11.05 dB
14.000 GHz 18,000 GHz 1,000 MHz 15,78603 GHz -33.41 dém -8.41 dB 14.000 GHz 18,000 GHz 1,000 MHz 15,79003 GHz -33.78 deém -8.78 dB
18.000 GHz 27.000 GHz 1.000 MHz 19,72115 GHz -34.40 dbm -9.40 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.68566 GHz -34.20 dém -9.20 dB
( |0 ) ( J J -

Highest Channel / 64QAM

- l o
Ref Level 0.00 dBm  Offset 16.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PAES
.10 ddre—bRuRious—veE—ABe] n
-20d8
oo,
ot e,
50 dB
60 dem
-70 dBm
-80d
90 dB
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 971.15692 MHz ~41.92 dBm -16.92 db
1.000 GHz 2,550 GHz 1,000 MHz 249673 GHz -40.98 dBm -15.98 db
2.640 GHz 3,000 GHz 1,000 MHz 2,93586 GHz -40.93 dBm -15.93 dB
32,000 GHz 7,000 GHz 1,000 MHz 694076 GHz -36,50 dBm -11.50 d
7.000 GHz 10.000 GHz 1,000 MHz 9.98675 GHz -37.19 dBm -12.15 db
10.000 GHz 14,000 GHz 1,000 MHz 13.93376 GHz -36.07 dBm -11.07 dB
14.000 GHz 18,000 GHz 1,000 MHz 1577953 GHz -33.46 dém -8.46 dB
18.000 GHz 27.000 GHz 1,000 MHz 20.33562 GHz -34.26 dBm -5.26 dB
( |0 ) b

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A38 39 of 41



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG050515B

LTE Band

38/ 20MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

J

) =

pectri - pectr mI
Ref Level 0.00 dBm  Offset 16.40 d8 Mode Auto Sweep Ref Level 0.00 dBm  Offset Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit fheck PARS
.10 dSnP—$RURIOUS—|INE—ABE n .10 dSnEP—$ PUREOUS—INE—ABE— n.
-20 dB
| SPURIOUS_L]
A A
i A B it
40 dary 0,080
-50 dB -50 dB
-60 dBm -60 dBm
-70 dBm -70 dém
-80 d -80 d
a0 ds 90 dB
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RongeUp | RBW Frequency |  PowerAbs | Rangelow | RangeUp | RBW Frequency |  Powerabs |
30.000 MHz 1,000 GHz 1,000 MHz 963 83556 MHz -41.92 dBm -16.92 db 30.000 MHz 1,000 GHz 1,000 MHz 944,49525 MHz -41.62 dém -16.62 B
1.000 GHz 2,550 GHz 1,000 MHz 254787 GHz -40.81 dbm -15.81 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.50022 GHz -40.95 deém -15.85 dB
2.640 GHz 3.000 GHz 1,000 MHz 2,98372 GHz -40.80 dBm -15.80 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.95619 GHz -40.90 dBm -15.90 dB
3.000 GHz 7.000 GHz 1,000 MHz 697775 GHz -36,79 dBm -11.79 dB 3.000 GHz 7.000 GHz 1,000 MHz 6,93726 GHz -36.50 dBm -11.50 B
7.000 GHz 10.000 GHz 1,000 MHz 7.99758 GHz -37.00 dbm -12.00 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.99358 GHz -37.30 dém -12.30 dB
10.000 GHz 14,000 GHz 1,000 MHz 1065467 GHz -36.06 dBm -11.06 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.93126 GHz -35.81 dém -10.81 dB
14.000 GHz 18,000 GHz 1,000 MHz 1577403 GHz -33.76 dém -8.76 dB 14.000 GHz 18,000 GHz 1,000 MHz 15,79053 GHz -33.72 dém -8.72 dB
18.000 GHz 27.000 GHz 1.000 MHz 19,71115 GHz -34.17 dbm -9.17 dB 18.000 GHz 27.000 GHz 1.000 MHz 20.37712 GHz -34.32 dém -9.32 dB

Highest Channel / 64QAM

J

- l o
Ref Level 0.00 dBm  Offset 16.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PAES
.10 ddre—bRuRious—veE—ABe] n
-20d8
LY AN o, N
50 dB
-60 dBm
-70 dBm
-80d
90 dB
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 993,04053 MHz -42.03 dbm -17.03 db
1.000 GHz 2,550 GHz 1,000 MHz 2,48356 GHz -40.97 dBm -15.97 db
2.640 GHz 3,000 GHz 1,000 MHz 2,97184 GHz -40.95 dBm -15.95 dB
32,000 GHz 7,000 GHz 1,000 MHz 692676 GHz -36.74 dBm -11.74 dB
7.000 GHz 10.000 GHz 1,000 MHz 7.99358 GHz -37.19 dBm -12.15 db
10.000 GHz 14,000 GHz 1,000 MHz 13.91126 GHz -35.90 dBm -10.90 dB
14.000 GHz 18,000 GHz 1,000 MHz 1578153 GHz -33.62 dém -8.62 dB
18.000 GHz 27.000 GHz 1,000 MHz 20.37712 GHz -34.28 dBm -5.26 dB

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. :FG050515B

Frequency Stability

Test Conditions LTE Band 38 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0002
40 Normal Voltage 0.0007
30 Normal Voltage 0.0040
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0024
0 Normal Voltage 0.0000
-10 Normal Voltage 0.0023 PASS
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0019
20 Maximum Voltage 0.0016
20 Normal Voltage 0.0000
20 Battery End Point 0.0024
Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.45 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. : FG050515B

LTE Band 41_HPUE

Peak-to-Average Ratio

Mode LTE Band 41/ 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.71 5.04 5.62 5.97
Middle CH 3.83 5.13 5.86 6.06 PASS
Highest CH 3.97 5.10 5.59 6.00
Mode LTE Band 41/ 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.58 6.46 - -
Middle CH 6.64 6.61 - - PASS
Highest CH 7.01 6.52 - -
TEL : 886-3-327-3456 Page Number : A411 0f 43
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